

## TEST REPORT No 96656 A

1. Customer, its address **Ekobalta VG TECHNICAL TEXTILES Ltd., 29A-11 Viksnes street Riga, LV-1069**
2. Sample identification according to the announcement No L-22095 from 24/01/2023:  
Product name **Medical gauze, 36 g/m<sup>2</sup>**  
Sample size **1 m**
3. Sample description **White fabric.**
4. Testing time  
Received **24/01/2023** Started **26/01/2023** Finished **30/01/2023**

5. Test results and methods

Tested parameter	Test result	Test method
Textile fibre composition:		Regulation (EU) No 1007/2011 of the European Parliament and of the Council
- Cotton	100 %	



Z. Veseris  
Laboratory Manager  
30/01/2023